DEPARTMENT OF

wmad® ECOLOGY

State of Washington

Spokane River and Lake Spokane
Dissolved Oxygen
Total Maximum Daily Load

2010-2016 Implementation Report

Revised November 2018
Publication no. 15-10-038



Publication and Contact Information

This report is available on the Department of
https://fortress.wa.gov/ecy/publications/SummaryPages/1510038.html

For more information contact:
Water Quality Program

P.O. Box 47600
Olympia, WA 98504-7600

Phone: 5093293557

Washington State Department of Ecology - www.ecy.wa.gov

0 Headquarters, Olympia 360-407-6000
o Northwest Regional Office, Bellevue 4256497000
o Southwest Regional Office, Olympia 360-407-6300
o Central Regional Office, Yakima 5095752490
[...]
Figure 5. 2011-2016 Kaiser Aluminum total phosphorus effluent data

Table 6. Kaiser seasonal performance compared to final effluent limits for each parameter

Seasonal (March . October 31) Performance Comparison
(Ib/day)
2014 2015 2016 Final
Parameter Seasonall Seasona| Seasonal Seasonal
Average | Average| Average | Limitations
Total Phosphorus 1.2 1.5 1.7 3.21
Carbonaceous Biological Oxygen Deman, 123 192 206 462.7
Ammonia 15 15 1.7 9.0

Liberty Lake Sewer and Water District (WA -0045144)

In an effort to improve the water quality of Liberty Lake, thé&SWD constructed a wastewater
collection and treatment facility in 1973 that replaced existingitanseptic systemslhe
treatment facility was completed in Augul982. The LLSWD completed minor modifications

to the facility by replacing the aerobic digester blowers in 1998 and replacing the chlorination
system withanultraviolet disinfection system in 2002.

LLSWD was one of the first dischargers in the region to upgrade their facility to achieve
enhanced phosphorous removal from its discharge to thglflkiase 1 upgrades) anticipation

39



of more restrictive limitations resultirfgom the TMDL waste load allocaitns To achieve this

removal in 2006 thdlLSWD converted their facility from an extended aeration process to a

biological nutrient removal treatment proce3sis reduced the phosphorous discharge from

20-25 pounds per dayeforethe upgrade to-8 pownds per day after the upgrade was complete.
Theresult of the Phase | upgrades was removallgfercentof the phosphorous that enters the

plant. Effluent data in AppendixX show the reductions in phosphorus, ammonia, and CBOD

resuling from the additia of biological nutrient removal to the treatment procdsigure 6

shows the total p h o s peffloenttheough 208l6u ct i on i n t he p

Theconstructiorfor Phase 2 of the facility upgrades is nomderway and anticipated to be-on
line by March2018. These upgrades include advanced tertiary treatment through chemical
addition and membrane filtratiorThis additional treatment will further reduce phosphorous
discharge to less than ¥z pound per day. This will equate to better tpanc@dtremoval of
phosphorous entering the plant.

The cost for Phase | ($12.5M) and Phase Il ($22.7M) upgrades total $35.2 million over a 10 year
period (20062 01 6) . The Di str i ct 085pefcerin@rbasecirusseweoratesr s Wi
as a result of thesevo upgrades. Operation costs between the Phase | and Phase Il upgrades

have doubled from $500,000 to $1.0M annually.

Liberty Lake WRF Total Phosphorus Effluent Data 22016

; O

7 i

©
PR
o O

T
B
o

Monthly Average TP Load (Ibs/day)

w
)]

[ ]
mon
w
o

N
a1

a
N
o

=
)]

"

=
=
o

(&)]

o
o

00 (1'6\/ 06\/ (;'Q'b (;9 <
F F

(&8
B
B

Monthly Average TP Concentration (mg/L)
0@
0

Month & Year
¢ Monthly Average TP (mg/L) W Monthly Average TP Load (Ibs/day)

Figure 6. Liberty Lake Sewer and Water District total phosphorus effluent data

In addition to the upgrades the treatment facilitthe LLSWD has installed reclaimed water

mainsin various locations in preparation for future water reuse projécsexamplethey

installed anew undercrossing 0f90 to allowLLSWD to supplyreclaimedwater toareas south

of the freeway.In early 2014the LLSWD Commissioners passed a resolution requiring new

devel opment to instal/ll Apur pl eo [Recemtythevher ever

40



District has partnered with the City of Liberty Lake for reclaimed waterrbad crossings for
eventual use at the Cityods Trail head Golf Cou

LLSWD is a leader in the charge to reduce phosphardstergents and fertilizers:

1 In December 1989, LLSWIpassed Resolution 49 banning phosphorus in laundry
detergent. A natiomide ban followed in 1993, while trstateof Washingtodaggeda
year behind with its ban in 1994 wenty years latem January 2014, Proctor and
Gamble announced a plan to eliminate all phosphates from its laundry detergent
worldwide within the nextwo years. Proctor and Gamble products represent one quarter
of the global detergent market.

1 InJuly 2005, LLSWD passed Resolution@3 banning phosphorus in automatic
dishwasher detergent. Bans in Spokane, Whatcom and Clark counties followed in 2008.
Poctor and Gamble (makers of Cascade) sil e
removed phosphorus from its detergent formulations in 200®Vashingtona statewide
ban took effect in 2010There are now 16 states with bans against automatic dishwasher
detergent containing phosphorous. All major detergent companies have now removed
phosphorus from their formulationg.ollowing the detergent ban in Spokane Couititg
LLSWD has seen reductions of approximatelyp®&écentin Total Phosphorus in the
influent to our reclamation facility={gure7).

Influent Total Phosphorus

minf Pre Ban aPost Ban 2010

Concentration mg/L

O = M W s Y W

MARCH | APRIL | JUNE SEPT
10 0 MAY 10 10 JULY 10 | AUG 10 0

[minfPreBan | 68 | 67 | 71 | 72 | 72 | 76 | 798 | 7% | 71 | 18 | 70 | 67
[@PostBan2010] 66 | 65 | 63 | 69 | 62 6 | 56 | 58 | a7 | 58 | 89 | 62 16.84%

Jan10 | FEB 10 QCT 10 | NOV 10 | DEC 10

Figure 7. 2010 total phosphorus concentrations entering the Liberty Lake Sewer & Water District
treatment facility

1 In November 2005, the LLSWD passed Resolutioif®8®anning phosnus in lawn
fertilizer within the watershed of Liberty Lake. In June 20Q5WD amended the

41



resolution (Resolution 289) banning phosphorus in lawn fertilizer distwatle. Two years

later in 2011, Washington Sit alt@kpasared RICY ern
legislation (ESHB 1489) into law. Washington was the eighth state to pass fertilizer

legislation. Now there are 11 states with bans against lawn fertilizer containing phosphorous.

In response to these laws, companies that makeZersilhave reformulated their products.

1 From2005to 2015 the LLSWD has partnered with Greenstone Homes to offer free bags of
phosphorudree fertilizer Figure8 shows that in 2011, out of ti8®0voucherdistributed
LLSWD patronsclaimed303bags of fertilizerThe program was discontinued in 2015 due
to low participation in the program. Since the adoption of ESHB 1489 in 2011 participation
in the program has declined.

The LLSWD has protective measuiaglace to reduce and prevent nonpoint source pollution
(i.e. stormwater) Theyare maintained and strengthened when possitdkiding
diversiortreatmenof runoff, reduction oéxcessivdawn fertilization,community cleanup
programspromotion of snart/low impact developmerdnd prevention of disruption of the
watershed.Protection and i@vention strategies apeomoted in watershed studies,
demonstration projectenvironmental education progna, workshopsand newsletter/news
articledisseminabn of information that explains the ationship between watershedster
bodies water qualityandhuman impacts to these resourcEsr example, since 1992 LLSWD
performs an annual Beach and Leaf pickup within their bound@egidents removed nerl
13,000 bags in 2013, which is the most removed since 2003 (Bigutidis equates to 585
pounds of phosphorus removed from the watershed.

LLSWD/Greenstone P-Free Fertilizer Program
2005-2016

| Discontinued |

00
U
00
U
0D
i
00D
U
00
U
00
U
oD
Ll
00
L
o0
U

2005 2006 2007 2008 2009 2010 2011 2012 2013 2014 2015 2016
W #Mailed Vouchers . B20 830 B30 850 850 850 850 850 715 709 722 0
#Bags Claimed 187 128 143 166 174 165 303 157 141 118 76 0

2]

]

[=1)

Ln

o

1]

(=]

[y

Figure 8. Liberty Lake Sewer & Water District phosphorus free fertilizer vouchers distributed and
claimed

42



Liberty Lake Beach and Leaf Cleanup
2003-2016

14000 Joo

h 12433
12000 A 600

10000

wn
o
(=]

g17s 9305

BO0DD

Number of Bags
a
o
[=]

6000

w
5]
151
Phosphorus Removed (Lbs.)

4000

=]
o
Q

2000 - - 100

o - L
2003 | 2004 | 2005 | 2006 | 2007 | 2008 | 2009 | 2010 | 2011 | 2012 | 2013 | 2014 | 2015 | 2016

|_Ph05phoru5 Removed (lbs) a7 236 224 319 284 407 416 330 359 306 585 494 560 486
|—.—# of Bags 2058 | 5221 | 4935 | 7172 | 6350 | 9176 | 9305 | 7370 | 8079 | 6558 | 12928 | 11234 | 12433 | 10575

Figure 9. Bags of leaves removed during Liberty Lake Sewer & Water District's annual Beach and
Leaf Pickup event

SpokaneRiverside Park Water Reclamation Facility (RPWRF) (WA-002447%3)

The RPWRF ishe Spokane community's oldest and largest water reclamation facility. The
facility treas about 34 million gallons of wastewater a day disdharges secondary effluaat
the Spokane River. Theity of Spokanéhas a combined sewer system, whereoff from about
one third of the city enters the sanitary sewer pipes. The RPWRF can handgyqraaikc

flows of up to 150 million gallons a d@gngd)during storm eventsand can treat up to 100 mgd
for the duration of most storm&PWRF provides prelimary treatmentchemically enhanced
primarytreatment (CEPT)advancedecondaryreatment, and disinfection. CERhdadvanced
secondary treatment provide enhanpbdsphorusemoval

Phosphorus treatment known as CE#astestedbeginning inJune 201%&nd is now standard
operation With CEPT, the City addaluminum sulfate(alum) andanionic polymer ahead of the
primary clarifiers to aid in solids and phosphorus remgwa\yjously alum was only used in the
advancedecondary process for phosphoreiioval). The use of CEPT has allowed the City to
increase its treatment capacity while reducing phosphorus in its effiignte10). The
technology increased total phosphorus removalimary treatmentrom 30 percent to 70 to 80
percent, and reducedumdosingby 30percent Initially, CEPT was implemented as a short
term pilot project, but with its success in reducing phosphorus levels, the City will continue to
use CEPTas a treatment component yeaund at RPWRF.

43



RPWRF Total Phosphorus Effluent Data 22006

@ Monthly Average TP (mg/L) B Monthly Average TP Load (Ibs/day)

4.0 1200
-
D35 - = =
£ B ‘ CEPThuse [ 1000 &
S S
2 30 :—. L / aftgg\]]jne, - 28
= ¢ & =
= ¢ @ * u 800 3
o
o 25 =
5 * m o
@ 20 " F +n o
) a = . L g
g15 W 3
. PR~V N o <
< ] [ ] 5
= fim 5
£ L 200 =
o
=
0

Month & Year

Figure 10. RPWRF total phosphorus effluent data 2000-2016

Planning and design work is under way to add additional treatment at the Thatertiary
treatment level is often referred to as MextLevel of Treatmen{NLT). Membrane technology
will be used to further reduce pollutants like heavy metals, PCBs, phospandu€BOD and

to improve the quality of the water released to the Rividre NLT Engineering Report and
Facility Plan Amendment Number 3 can be found at
https://my.spokanecity.org/publicworks/wastewater/treatrpéarit

The City was approved in 2015 to use a General Contractor/Construction Manager (GC/CM)
process to construct NLT. This allows the cit
the process to assist with design, participate in Value Engineering, sur@ eonstructability. A

joint venture of MWH Constructors / Slayden Group / B&E Electric was awarded the contract

for GC/CM in fall 2015.

Additional pilot testing was conducted in 2015 and 2016 between two membrane systems. The
first was an immersed vagm system manufactured by General Electric, Inc. The second was a
pressurized canister system manufactured by Pall Corporation. Both technologies showed
promise towards being able to m&eP WR F 6 s  afbr total pleosphous in the Spokane

River. The Phhmembrane system was ultimately selected in summer 2016 for use in the final
design of NLT for RPWRF.

Construction of a third digester at RPWRF began in 2014 and completion is anticipated in 2017.
This secondary digester is a stigpe and will allow fo additional capacity and redundancy.

44


https://my.spokanecity.org/publicworks/wastewater/treatment-plant

Construction of a fifth primary clarifier was started in 2016 along with groundbreaking for a new
chemical storage facility. The additional clarifier will allow for increased plant capacity for
future flows. It will ako allow for additional flow diversion/equalization when the NLT
membranes are operational. The chemical storage facility will allow for additional alum and
polymer storage that will be required for NLT.

The City of Spokanearticipated in regional efforts to reduce phosphorus loading from laundry
detergent, automatic dishwasher detergent, and fertilizer. Spokane @opiaiynented dan

on dishwasher detergentth phosphorus in July 2008. Figut# depicts the effects dhe
dishwasher phosphorus ban on RPWRF influent concentrations, comparing average
concentrations before the ban (268@7) to after the ban in 201Annual average phosphorus
influent concentrationwerel1.4 percenlowerin 2010 compared tthe pre-banaveragdrom

2006 and 2007In 2011, hei n f | average ansual phosphorus concentragtwowed even
more reduction (17.5 perceoiwer compared to prpan), likely due to more residents using low
phosphorus products. Since 20itifluent phosphorusoncentrationfiave since leveled off @
19.4 + 3.2percent reductiofor the 20122016 period

6.0

5.0 -

4.0

3.0 -
B Pre-ban Inf Avg

O Post Ban 2010

Concentration mg/L

2.0 -

1.0

0.0 Nl NNl =y L . WL
Jan| Feb| Mar | Apr |May| Jun| Jul | Aug| Sep| Oct | Nov

mPre-ban InfAvg4.8 | 53| 54|52|53(48|48|5.1|53|55|54
OPostBan 2010 48| 5.0|5.2(52|48(39|41|42|44|47|45

Figure 11. Phosphorus influent pre- and post- dishwasher detergent ban

The Spokane County Regional Water Reclamation Fat(BiBRWRF)came online in

November 2011, taking some of the flow that originally went to RPWRF and potentially some of
the higher phosphorus concentrations because flows are sanitary sewage only. Because the City
of Spokanéhas a combined sewer system, gfttorus concentrations in the wet months can be
attributed to stormwater runoff as well as sanitary sewage. CSO and stormwater flows contain
lower concentrations of phosphothsin sanitary sewer flowabout an average of 2 mg/L and 1
mg/L, respectivelybased on recent sampling. August is typically the driest month of the year, so
phosphorus concentrations can be primarily attributed to sanitary flows that nhafhibnt

45



sampleshowed average phosphorus concentrations to pert&ntower in the moth of
August 20162016 compared to 2008007.

Combined Sewer System

The City's NPDES permit also includes conditions for their combined sewer overflows (CSOs)
A CSO occurs when a combination of storm water and sewage exbeathpacity of the sewer
sydem andhe excesflows into the Spokane River. The TMDL called for the following actions
to reduce phosphorus from the CSOs:

1 Monitor total phosphorus discharged from CSOs
1 CSOReductionProgram( Long Ter m Contr ol Pl an per EPAOGsS

Ecol ogy approved the Citybds plan t25WAGNnt r ol C
(See the City's 2013 Combined Sewer Overflow (CSO) Plan Amendment for more information
https:/imy.spokanecity.org/publicworks/wastewaterjcsdheCi t y 6 s NP BIBWS oree r mi t
overflow per outfall per year on a-3@ar moving average for eaohits remaining22 CSO

outfallsand requires that any overflows meet water quality standdtuspermi requires that

the City must meet this performance standard by Dec.2B17. An additional fve CSO storage
facilities were built in 2015 and three more were constructed during 2016. This brings the total
CSO tanks to 14 as of December, 2016. Constnucitf several smaller vaults, a number of weir
modifications and a reduction in CSO outfalls to 20 have also taken place. CSO control facilities
are continuing to be constructed through 20If@e City has realime information on the CSOs

and monthly andnnual reportare availabl®nline at tle webaddress included above

Integrated Clean Water Plan

The City developed an Integrated Clean Water Plan, which is a plan that addresses CSOs
stormwater, and wastewater treatment plant upgrades simultane®hslypurpose of the plan is
to achieve a cleaner river faster through prioritization of projects based on their positive
environmental impact to the river, using ceffiective and innovative approaches, and holistic
integration with other infrastructuggojects. More information and a copy of the plan can be
found athttps://my.spokanecity.org/publicworks/wastewater/integratad

Spokane County Regional Water Reclamation Facilit{SCRWRF) (WA-0093317

The SCRWRFwas required to meet water quality standards when it became operational in
DecembeR011. Data from the facility shosthat from March through October of Z)the
averageamount of total phosphorus coming into the plant vidslli¥'day, and the average total